

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-09-20 11:20:34
Date of Next Testing: 2028-09-19 11:20:34
Product Name: **Anhydrous gypsum**
CAS Number: 7778-18-9
Specifications & Purity: with indicator, 10-20 mesh
Lot #: I2518251
SKU #: **D434002**
Version: **1**
Analysis #: **570340**

Parameter	Limit Values	Result
Particle Size Measurements	10-20 (mesh)	12.00000 mesh
Appearance(D434002)	Blue Chunk	Blue Chunk
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager